
©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .1 

 

 

UWR Rainwater Offset Unit Standard 

(UWR RoU Standard) 

Concept & Design: Universal Water Registry 

www.uwaterregistry.io 

Project Concept Note & Monitoring Report 

(PCNMR) 

 

 

 

 
 

Project Name: Wastewater Recycling and Reuse Project by SRG Apparels Limited 

UWR RoU Scope: 5  
Monitoring Period: 01/02/2017-31/12/2024 

Crediting Period: 2017-2024 
UNDP Human Development Indicator:0.644(India)1 

RoUs Generated During 1st Monitoring Period: 01/02/2017-31/12/2024 

 
1 https://www.undp.org/  
[...]
©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .5 

 

Apparels Limited 

UWR Scope: Scope 5: Conservation measures taken to recycle 
and/or reuse water, spent wash, wastewater etc. 
across or within specific industrial processes and 
systems, including wastewater recycled/ reused in a 
different process, but within the same site or location 
of the project activity. Recycled wastewater used in 
off-site landscaping, gardening or tree 
plantations/forests activity are also eligible under this 
Scope.  

Date PCNMR Prepared  21-01-2025 

RoU Crediting period 1/2/2017 – 31/12/2024 

Total RoUs Generated for the crediting 
Period  

192,45,71 RoUs 

 

 

A.3. Land use and Drainage Pattern 

Not Applicable.  
 
This project activity involves treating and reusing wastewater. It doesn’t include any land-use practices. 
Also, this is an industrial process designed with technical requirements and following the specified 
norms of the local pollution control board. Hence, the project activity does not harm any land and 
Drainage system. 
 

A.4. Climate  

The project activity does not rely on the climatic conditions of the area as it treats and reuses only the 
wastewater from the dying & Printing without letting the water be exposed to any climatic condition. 

A.5. Rainfall 



©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .6 

 

The project activity is not dependent on the rainfall pattern of the area as it treats and reuses the 
wastewater from the dying Industry. 

A.6. Ground Water  

The project activity does not draw water from the ground water reservoirs as it treats and reuses 
wastewater.  
 

A.7. Alternate methods 

TDS in effluent is treated in developed countries and also in some other developing countries by 
adopting either of the two options:  

(1) to combine it with domestic sewerage where it gets diluted for further treatment, or  

(2) to discharge the high TDS treated effluent into the sea (marine discharge).  

Unfortunately, neither of these options is readily available for the Tamil Nadu. In the first instance, the 
domestic sewerage from the areas where are concentrated (Veerapandi – Tirupur – belt) is not at all 
treated.  

Secondly, marine discharge option is impractical as the nearest seacoast is at least 250 km from the 
tirupur district. Accordingly, the treated effluent in Tirupur district is discharged as such into the surface 
finally reaching the Palar river basin. Though Pallavaram is situated within the limits of Chennai metro, 
somehow, the ETP has not been offered the choice of either diluting its effluent with city sewerage or 
marine discharge; so, here surface discharge of treated effluent is resorted to.  

Therefore, PP has taken a significant step towards environmental sustainability by installing Zero Liquid 
Discharge (ZLD) systems in dying industries. ZLD technology offers a viable alternative to traditional 
wastewater treatment methods, which often result in significant environmental contamination. By 
implementing ZLD, the PP aims to minimize the discharge of harmful effluents into water bodies, 
thereby protecting the environment and promoting responsible industrial practices. This proactive 
measure demonstrates a commitment to sustainable development and a cleaner, healthier future. 

The RoU program promotes wastewater treatment and reuse initiatives, thereby offering an 
alternative to the release of wastewater through surface Discharge which could have an adverse 
impact on soil Health. 

 

 



©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .7 

 

A.8. Design Specifications 

 

Figure 3: Existing Scheme of the SRG ETP Plant 

 

Treatment process in Dying & printing system  

The effluent generated from the different sections is collected in a collection tank through a Bar Screen 
for removal of fibrous materials & solid particles. The collection tank has 2 compartments each having 
capacity of 48 hours discharge which will also act as equalization tanks.    

The Effluent is sent to primary clarifier to coagulated and settled down in the form of sludge. The settled 
sludge is diverted to sludge holding tank and further thickening and dewatering using a Filter press. The 
cleared overflow water from primary clarifier is corrected to PH a level of 7.0 - 8.0 by the addition of 
Sulphuric acid and then this water is sent to Aeration tank.  



©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .8 

 

Aeration is done using energy efficient diffused aeration system, which results in compact layouts and 
reduces the power consumption. Air from the blower is diffused through the Diffuser grid. It consists of 
porous membranes of 12" dia disc type diffusers made of EPDM material. The diffusers are of non-
buoyant type, which during shutdown condition contracts to prevent any backflow.     

The diffuser is designed to ensure uniform permeability and to produce a flow of fine air bubbles and 
provides high contact area and increase contact time due to slow rise of bubbles which makes the 
system very efficient in terms of oxygen transfer thus the blower drive and hence low operational cost.    

The effluent generated from the different sections is collected in a collection tank through a Bar Screen 
for removal of fibrous materials & solid particles. The collection tank has 2 compartments each having 
capacity of 48 hours discharge which will also act as equalization tanks.    

Process Details  

The Effluent is sent to primary clarifier to coagulated and settled down in the form of sludge. The settled 
sludge is diverted to sludge holding tank and further thickening and dewatering using a Filter press. The 
cleared over flow water from primary clarifier is corrected to PH a level of 7.0 - 8.0 by the addition of 
Sulphuric acid and then this water is sent to Aeration tank. 

Aeration is done using energy efficient diffused aeration system, which results in compact layouts and 
reduces the power consumption. Air from the blower is diffused through the Diffuser grid. It consists of 
porous membranes of 12" dia disc type diffusers made of EPDM material. The diffusers are of non-
buoyant type, which during shutdown condition contracts to prevent any back-flow.    

The diffuser is designed to ensure uniform permeability and to produce a flow of fine air bubbles and 
provides high contact area and increase contact time due to slow rise of bubbles which makes the 
system very efficient in terms of oxygen transfer thus the blower drive and hence low operational cost.    

 

Table 2: Design Basis Main Components of ETP 

SL No Components name Qty. 
ETP civil components 

(mtr) Capacity in (KL) 

1 Bar screen chamber 1no 
3.40 X 0.95 X 1.0 + 2.0 

FB M 3.23 

2 Collection tank 2nos 
12.5 X 9.0 X 6.5 + 0.5 FB 

M 433.125 / each 



©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .9 

 

3 Pre-aeration Tank 1 no 
12.5 X 9.0 X 6.5 + 0.5 FB 

M 433.125 

4 Cooling Tower 2 no 
 

75 TR 

5 
Primary Clarifier Flash 

mixer 1no 
1.5 X 1.5 X 1.0 + 0.5 FB 

M 2.05 

6 
Primary Clarifier 

Flocculator 1no 
2.5 X 2.5 X 1.0 + 0.5 FB 

M 6.25 

7 Primary Clarifier 1no 
11.8 dia X 3.5 H + 0.5 FB 

M 382.5 

8 Aeration tank 1no 
12.5 X 12.5 X 8 + 0.3 FB 

M 1250 

9 Sludge Return Sump 1no 3.5 X 3 X 2.5 + 0.3 FB M 26 

10 Secondary Clarifier 1no 
12.0 dia X 3.9 H + 0.4 FB 

M 440 

11 
Tertiary Clarifier feed 

tank 1no 
5.00 X 5.0 X 4.3 + 0.6 FB 

M 107.5 

12 
Tertiary Clarifier Flash 

mixer 1no 
1.65 X 1.65 X 1.0 + 0.5 

FB M 2.72 

13 
Tertiary Clarifier 

Flocculator 1no 
2.5 X 2.5 X 1.0 + 0.5 FB 

M 6.25 

14 Tertiary Clarifier 1no 
11.8 dia X 3.5 H + 0.5 FB 

M 382.5 

15 Sludge collection well 1no 
5.0 X 2.9 X 3.0 + 1.2 FB 

M 43.5 

16 
Thickener Flocculator 

tank 1no 
3.9 X 0.8 X 0.8 + 0.4 FB 

M 0.576 



©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .10 

 

17 Sludge Thickener 1no 4 DIA X 3.0 H + 0.4 FB M 37.68 

 

Ro Membrane Adequacy Details 

Membrane Size 
No. of 
Membrane 

Capacity 
in KLD 

Required 
in KLD 

Feed 
Capacity in 
KLD 

Design Flow 
Rate Recovery Adequate 

RO (8"*40") 
Brackish Water 

Membrane 12 100 30 

5 * 20 Hrs * 
1000 Lts = 

417 
354 

Lts./Membrane 85% Yes 

 

RO Membrane Details 

Sl. No. Stage Size (Element) No. of Vessels No. of Membranes 

1 RO I & II 8" * 40" - 6 18 108 

2 RO III 8" * 40" - 6 6 36 

3 RO IV 8" * 40" - 5 4 18 

4 RO V 8" * 40" - 6 2 12 

 

RO Plant equipment details 

SL No Description Qty Unit 

1 
Filter feed pumps, 10 Cu.m/h, 3.5 kg/cm2 pr., 5 HP, horizontal, centrifugal, 

groundfos make. 2 Nos. 

2 
Cartridge filter housing in SS-304 to hold 30" Long 10 cartridges, 5 micron, 5 

cum/h. 1 Set 

3 
Antiscalent dosing- 5 lph cap. Diaphragm type Pump & 100 liters tank, Pump 

1 No 



©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .11 

 

make: Milton roy/eqt. 

4 
Acid dosing-10 lph cap. Diaphragm type Pump & 100 litres tank, Make: Milton 

roy/eqt 1 No 

5 

Membrane housing, 8"dia, 4E L., FRP material for 350 psi rating, UKL make. 
<br> Membrane housing, 8"dia, 3E L, FRP material for 450 psi rating, UKL 

make. <br> Membrane housing, 8"dia, 3E L., FRP material for 600 psi rating, 
UKL make. <br> Membrane housing, 8"dia, 2E L., FRP material for 1000 psi 

rating, UKL make. 4 Nos 

6 Pressure switches (for low & High pressure safety) 2 Nos. 

7 Flow meters for feed & product water, 0-10 cu.m/h, Endress + Hauser make. 2 Nos. 

8 
Pressure gauges for cartridge filter, RO membranes inlet, intermediate & 

Outlet etc. 8 Nos. 

9 Piping and valves (in SS for high pressure lines & UPVC for low pressure lines) 1 Lot 

10 Skid in Mild Steel with noncorrosive coat to support various components 1 No 

11 Cleaning pump-10 m3/h, 5 bar, SS 316, 5 HP, Ebara 1 No 

12 Cleaning tank-in FRP 2000 litres capacity, inlet, outlet etc. 1 No 

13 Electrical panel 1 No 

14 
RO High pressure Pump: 10 Cu.m/h, 300 PSI, 10 HP, CRI make, Vertical 

stainless steel, multi stage centrifugal type, with interstage booster pump. 1 No 

15 
RO High pressure booster Pump: 5 Cu.m/h, 300 PSI, 10 HP, CRI make, Vertical 

stainless steel, multi stage centrifugal type, with interstage booster pump. 1 No 

16 RO Membranes, 8040 Brackish water type of Hydranautics, USA make. 12 Nos 

 

 

 



©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .12 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

MEE Details 

The effluent from the RO reject consists of high amount of sodium sulphate and small number of other 
impurities like calcium, chlorides etc. To treating this effluent, first Evaporation, then Crystallization of 
Salts and thereafter filtering is done to dewater the salt output from crystallizer. Here the effluent 
generated from RO rejects quantity we have considered 100KLD, Stream is sodium sulphate and 
hardness, other impurities level is less than 2%, based on this Input details, we have designed Four stage 
Evaporator and followed by continuous vacuum crystallizer for recover salt. The effluent containing high 
amount of sodium sulphate salt is preheated and then it enters the multiple effects falling film 
evaporator for further concentration. In the evaporation process where the concentration is done to a 
level close to the saturation point of the salt present. After concentration in the falling film evaporator, 

final reject fed to the evaporative/ cooling Crystallizer where evaporation / cooling encourages the 
crystallization process. Finally, the output from the crystallizer filtered and separated the salts from the 
stream. The salt after dewatering is reused for dyeing process. 

MEE Details 

              RO Plant 



©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .13 

 

No. of 
Effects 

Feed Capacity 
(M³/Day) 

Required 
(M³/Day) 

Condensate 
(M³/Day) 

Loss 
(M³/Day) 

Reject 
(M³/Day) Adequate 

4 110 74.58 55.93 1.86 16.79 Yes 

 

ATFD Details 

No. of Effects Feed Capacity (LPH) Required (LPH) Condensate (LPH) Loss (LPH) Adequate 

1 1250 500 425 75 Yes 

 

Zero Liquid Discharge 

The ETP has been installed to treat raw textile effluent on a Zero Liquid Discharge basis. The recovered 

water and salt are returned to the industries for reuse. There will be no liquid wastewater discharge to 

the outside environment.  

ETP ------RO------ Salt Recovery > ZLD 

 

 

 

 

 

 

 

 

 

 

 

 

 
Clarifier Collection Tank 



©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .14 

 

 

Table: SRG ETP performance (TNPCB standards) 

 

Parameter Raw Effluent Treated Effluent Unit 

Color Dark Clear 
 

pH 12-14 6.5-7.5 
 

Total Suspended Solids 55 Mg/Liters 1-5 ppm 

Turbidity > 50 1-5 NTU 

Total Dissolved Solids 5500 5500 ppm 

BOD 300 30 ppm 

COD 1200 100 ppm 

Heavy Metals Nil Nil ppm 

Temperature > 50 < 35 Deg C 

 

 

A.9. Implementation Benefits to Water Security  

The presence of different dyes like Sulphur, Azoic, indigoids, nitrates, acidic acid, soap, enzymes, 
complex compounds, heavy metals and certain auxiliary chemicals all make the textile effluent highly 
toxic. Thus, the effluent from dyeing and printing industries carries many dyes and other additives which 
are added during the coloring process. Besides the above various processes including finishing 
operations contribute salts in various loads.  

It is noted that the bulk of the sodium chloride emanates from the beam house operations and the 
Dying operations from semi-processed (EI/Wet blue) to finishing of cloths result in effluent containing 
TDS, on a lower scale, mostly in the form of sulphates.  



©Universal Water Registry.No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .15 

 

The implementation of ETPs has been crucial in safeguarding aquatic ecosystems in Palam River and soil 
health by effectively treating this harmful effluent. 

Recycling wastewater from Industry and returning it to the production process after treatment is a 
pivotal step toward sustainability. This circular approach significantly reduces the reliance on 
groundwater, a precious natural resource. By minimizing the demand for fresh water, Industry can 
contribute to water conservation efforts and alleviate pressure on depleting aquifers.  

This project aims to inspire Textile industries, particularly large multinational corporations, to implement 
sustainable water management practices. By demonstrating effective strategies for reducing captive 
water consumption and responsibly managing groundwater, the project hopes to foster a broader 
adoption of environmentally responsible approaches within the industry. 